REPAIR PARTS FOR 45-0603 ZERO TURN SPRAYER

10



REPAIR PARTS FOR 45-0603 ZERO TURN SPRAYER

REF|QTY| PART NO DESCRIPTION REF|QTY| PART NO DESCRIPTION
1 2 46677 Screw, 10-24 X 3/8 PL 34 1 [2-345 Hose, 3/8" X 228"
2 4 |ST65001 Screw, 10-24 X 1" Truss Head 35 1 |2-539BL3 Tube, Frame Rear 1 X 2
3 4 143084 Bolt, Hex 5/16-18 X 1-3/4 GR5 36 1 |2-540BL3 Tube, Frame
4 3 |46071 Bolt, Hex 1/4-20 X 3-1/4 37 1 |2-542BL3 Tube, Receiver Hitch
5 1 43351 Bolt, Hex 1/2-13 X 1-1/4 GR5 38 2 145814BL3 Slider Tube
6 8 144072 Nut, Hex 3/8-16 Whizlock 39 2 145908BL3 Mounting Bracket
7 3 147189 Nut, Hex 1/4-20 Nylock 40 2 45909 U-Bolt, 7.0 X 3.5 X 3/8"
8 1 141657 Nut, Hex 1/2-13 Nylock 41 1 169643BL3 Hitch Mount Ass'y
9 2 |1540-118 Washer, .531 X 1.25 X .062 42 2 |ST43011 Elbow 3/8" Barb Tip Fitting
10 1 |ST43655 Oetiker Clamp 3/8" 0165 43 2 |ST43012 Tip Fitting Cap Nut
11 12 |ST43010 Oetiker Clamp 3/8" 0185 44 | 2 |ST43013 Tee 3/8" Barbs
12 2 |ST43014 In Line Valve 3/8" Barb 45 2 |ST43016 Spray Tip Screen W/Check
13 1 |ST43182 Sump Fitting 3/8" Barb 46 2 |ST43466 Spray Tip TP11008VP
14 1 |ST43258 Sump Strainer 3/8" 47 1 |6-926 Boom Assembly ZT
15 | 1 |ST43183 Elbow 3/8" Mp - 3/8" Barb (Includes one 29, 32, 44)
16 1 |ST43235 Tee 3/8" Barb - 3/8" Barb - 3 (Includes two 42, 43, 45, 46)
17 | 1 |ST43287 Spray Wand Holder, Large 48 | 1 [ST43169BL3 |Center Boom
18 | 4 |28325 Spacer, .31 ID X .585 OD X 41 49 | 2 |2-741 Boom Support Rod
19 | 1 |HA23636 Pin, Clevis 3/8 X 2-1/4 50 | 1 |[2-541BL3  |Bracket, Boom Support
20 | 1 |[43343 Pin, Hair Cotter 3/32 X 2-5/1 51 | 1 [ST43684 Washer For Drain Cap
21 | 1 |2-684 Hose Disconnect Coupling Body 52 | 1 |ST43516 Drain Cap
22 | 1 |2-685 Hose Disconnect Coupling Insert | 53 | 1 |ST43673 Spray Wand With Brass Tip
23 1 |ST43191 Hose Holder 3/8" 54 2 |ST43844 Grommet 5/8 ID, 1-1/8 OD, 7/8
24 1 |2-465 15 Gallon Tank, Drilled 55 4 143081 Washer, .735 X .875 X .083
25 1 |ST43918 Pump 12V, 100 PSI, 2.2 GPM 56 2 143432 Bolt, Hex 3/8-16 X 2-1/2 GR5
26 1 |sT43175 Tank Fill Cap 57 2 |HA21362 Nut, Hex 3/8-16 Nylock
27 | 1 |sT44017 Tank Fill Cap Lanyard (Not Shown) 58 | 4 [43003 Washer, Loc 3/8"
28 1 |2-342 Hose, 3/8" X 3.25" 59 4 143015 Nut, Hex 3/8-16
29 2 |2:319 Hose, 3/8" X 8.5" 60 1 |ST43472 Wire Harness, Switch
30 1 |2-318 Hose, 3/8" X 12" 61 1 |ST43483 Wire Harness, Battery
31 1 |2-337 Hose, 3/8" X 14.75" 62 2 |ST43314 Plastic Wire Harness Clip
32 2 |2-314 Hose, 3/8" X 22" 63 1 |3-217 Owners Manual
33 1 |2-807 Hose, 3/8" X 132" 64 1 13-288 Quick Start Guide

11




